Download Print this page

Graco 3250281 - Lauren Drop Side Convertible Crib Assembly Instructions Manual

Assembly instructions
Hide thumbs

Advertisement

Enclosed please find simple step-by-step instructions to help you quickly assemble your product. Before you begin we
recommend that you follow the steps below:
1. Please read the instructions thoroughly
2. Identify all parts and hardware.
3. You will need the following tools:
Philips Head screw driver
Flat head screw driver
Hammer.
To protect your parts during assembly please place them on a soft surface. To clean surface use only water on a damp cloth.
Do not use window cleaners or cleaning abrasives as it will scratch the surface and could damage the protective coating.
PARTS LIST
REF.
PART NAME
A.
Crib Ends(Top)
B.
Crib Ends(Bottom)
C.
Front Leg
D.
Dropside Rail
E.
Back Rail Top
F.
Back Rail Middle
G.
Back Rail Bottom
H.
Back Rail Leg
I.
Wooden connecting block
J.
Bottom Stretcher
K.
Metal Spring support platform
L.
3 1/4 " Bolt
M.
2 1/4" Bolt
N.
1 1/2" Bolt
O.
3/4" Bolt
P.
Barrel Nuts
Q.
Allen Wrench
R.
Wood Dowels
S.
Casters
T.
Block brake
U.
Wood Screws 3/4"
Model shown is example only.
Styles may vary.
LaJobi Industries. - 257 Prospect Plains Rd. Cranbury,NJ 08512-Phone: 888-266-2848
Bulletin No. A-RTAUPS01-00
A S S E M B L Y
Convertible Crib
Adult assembly required. Small parts may present prior to assembly.
QUANTITY
2
2
2
1
1
1
1
2
3
1
1
14
2
4
4
16
1
30
4
2
12
I N S T R U C T I O N S
HARDWARE AND TOOLS DIAGRAM
3 1/4" Bolt
L
2 1/4" Bolt
M
N
1 1/2" Bolt
Barrel Nuts
P
R
Wood Dowel
T
Block brake
1
O
3/4" Bolt
Q
Allen Wrench
S
Casters
Wood Screw 3/4"
U

Advertisement

loading

  Related Manuals for Graco 3250281 - Lauren Drop Side Convertible Crib

  Summary of Contents for Graco 3250281 - Lauren Drop Side Convertible Crib

  • Page 1 Hammer. To protect your parts during assembly please place them on a soft surface. To clean surface use only water on a damp cloth. Do not use window cleaners or cleaning abrasives as it will scratch the surface and could damage the protective coating.
  • Page 2 Proper Storage If you need to put your furniture in storage for any period of time do not store them in a damp basement or hot dry attic. Allow air movement around the furniture and do not stack anything on it.
  • Page 3 STOP IF YOU EXPERIENCE ANY ISSUES WITH THIS PRODUCT BEFORE YOU RETURN THIS TO THE RETAILER PLEASE FOLLOW PROCEDURES ON THE REVERSE SIDE OF THIS FORM. BULLETIN NO. PAP00-00...
  • Page 4 If you do not have internet access, please fax the above information to 609-409-5809 If you do not have internet or fax access, please call us at 888-266-2848 and be sure to have all the above information ready to give to your Client Service Specialist.
  • Page 5 MAY STRANGLE A CHILD. • IF REFINISHING, USE A NON-TOXIC FINISH SPECIFIED FOR CHILDREN’S PRODUCTS. • DO NOT LEAVE CHILD IN CRIB WHEN SIDE IS LOWERED. BE SURE SIDE IS IN RAISED AND LOCKED POSITION WHENEVER CHILD IS IN CRIB.
  • Page 6: Crib Assembly

    A S S E M B L Y I N S T R U C T I O N S (continued) Crib Assembly Step 1 Attach the back rail legs(H) to the Back Rail Bottom (G) using wood dowels(R) & 3 1/4” Bolts(L) & Barrel Nuts(P).
  • Page 7 A S S E M B L Y I N S T R U C T I O N S (continued) Step 3 Attach the Back Rail Top(E) to the back rail using wood dowels (R),see Figure 3. Figure 3 Model shown is example only.
  • Page 8 A S S E M B L Y I N S T R U C T I O N S (continued) Step 5 Attach the Front leg(C) to the crib end bottom(B) rail using wood dowels (R) and Bolts(L) & Barrel nuts(P),see Figure 5.
  • Page 9 A S S E M B L Y I N S T R U C T I O N S (continued) Step 7 Attach crib ends to the Back Rail using wood dowels(R) & bolts(L) & barrel nuts(P). See Figure 7. Then attach the bottom stretcher(J) to the crib ends using wood dowels (R) &...
  • Page 10 A S S E M B L Y I N S T R U C T I O N S (continued) Step 9 Attach the Dropside Rail (D) to cribs ends as shown in Figure 9A, pull the drop rail up to the Figure 9 highest position.
  • Page 11: How To Lower And Raise The Dropside

    To lower the drop side Lift by holding the top of the rail in the center.Lift until the drop- side reaches it’s hightest point. Using your shin or knee, press the bottom center of dropside inward, then lower it.
  • Page 12: Converting Crib To A Toddler/Day Bed

    The mattress intended for use on the bed shall be a full-size crib mattress having • the dimensions of 51 5/8 in. (1310mm) in length and 27 1/4 in. (690mm) in width and thickness of 4 in. (100mm) or a greaterthickness as specified by the manufac- turer.
  • Page 13: Converting Crib To Full Size Bed

    Converting Crib to a Full Size Bed ou have the option to convert crib to a full size bed. Simply follow step 9 & 8 & 7 in reverse order to disattach crib to get the headboard as shown in figure...